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Clinical Case

Fifty-year-old patient with chronic back pain,
chronic hypokalemia, & opioid use disorder
stable, in remission, on methadone
treatment for thirteen years had three
episodes of pulseless ventricular
tachycardia.

The patient developed Torsades de Pointes
and required multiple defibrillations to regain
spontaneous rhythm. Cardiac
electrophysiology became concemed the
methadone use was a major contributing
factor to the pulseless ventricular
tachycardia.

CL Psychiatry was consulted to assist with
transitioning the patient from methadone to
buprenorphine-naloxone. However, this
transition was further complicated by urgent
spinal surgery requiring appropriate post
operative pain control, to include short term
use of full opioid agonists.

To balance pain control and limit withdrawal
possibility, the patient had a microdosed
induction of buprenorphine-naloxone to best
facilitate transition and monitor response.
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Background/Significance

Management Considerations for OUD

In 2022 84% of unintentional overdoses in Ohio were related to
opioids. There are several medications for opioid use disorder that ]

. . Risk Factors
prevent relapse, prevent overdose, decrease mortality, and increase i
harm reduction. The Consultation Liaison (CL) Psychiatry service Torsades de

can be the first psychiatric team to assess, manage, and create FOMAES

Baseline QTc
Potentially QTc prolonging agents
Structural Cardiac Disease

Electrolyte Abnomalities
CYP3A4 inhibitors present
Type of opioids: natural vs semi-synthetic vs synthetic

Methods

treatment plans for patients with OUD. In addition, the CL team wiill
be consulted to manage patients with OUD who have complex
medical situations requiring adjustments to their opioid agonist
therapy (OAT).

An extensive literature review to determine theoretical and clinically
seen side effects and risk factors related to medication assisted
treatment , how to appropriately manage medication assisted
treatment in the hospital setting, and possible cross titrations from
methadone to buprenorphine in the hospital setting.

Key Take Aways

The CL psychiatry service is valuable resource in effectively
managing opioid use disorder in the acute hospital setting.

These situations are typically complex because it requires an
appreciation of pharmacokinetics/pharmacodynamics, the safety
profile, and inpatient medical course to create a collaborative plan
with all parties involved.

Pragmatic approach to manage the perioperative course for
individuals with an OUD.

Pragmatic approach on transitioning from Methadone to
Buprenorphine.
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SECOND

Pharmacokinetics &
Safety Considerations for
Medications to treat OUD

-mu opioid antagonist

Buprenorphine:

Naltrexone: Limited Utility

-opioid abstinence for 7-10days prior to initiation

-partial mu opioid agonist w/ HIGH binding affinity to mu receptor
-concem for precipitating withdrawal if on full opioid agonist

Methadone:
-full mu opioid agonistw/ long half-life (24-59 hours)
-increased QTc prolongation -> increased Torsades

i i Continue MAT
Perioper ative _
Management -Me_thadone qr Buprenorphine
OUD on MAT M.ultlm.odal Pain Management »
Likely increased dosages of full opioid
agonists

FOURTH Micro-induction (Bern Meth

) Day 1: Buprenorphine 0.5mg daily
Possible steps Day 2: Buprenorphine 0.5mg BID

of Transition: Me Day 3: Buprenorphine 1mg BID
thadoneto Day 4: Buprenorphine 2mg BID
Buprenorphine Day 5: Buprenorphine 3mg BID
Day 6: Buprenorphine 4mg BID

Day 7: Buprenorphine 8mg daily

--can stop other opioid agonists

Monitor QTC:
-before initiation, 30 days after, then annually
--especially when dose > 100mg daily

ECIAL CONSIDERATION w/ BUPRENORPHINE

Mu receptor availability @ doses of 24-32mg = Minimal
Mu receptor availability @ doses of 8-12mg = 20%

Management dependent on pain relief requirements
Mild (no opioids) vs mod-severe (opioids used)

If mod-severe pain expected
Titrate to 16mg day before surgery

8mg on day of surgery
4mg BID perioperatively
Once off opioids restart previous dose
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